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4  Test Summary

Report No.: GTS201803000282

Test Item Section in CFR 47 Result

Antenna requirement 15.203/15.247 (c) Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(3) Pass
Channel Bandwidth 15.247 (a)(2) Pass

Power Spectral Density 15.247 (e) Pass

Band Edge 15.247(d) Pass

Spurious Emission 15.205/15.209 Pass

Pass: The EUT complies with the essential requirements in the standard.

Remark: Test according to ANSI C63.4:2014 and ANSI C63.10:2013.

Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 9kHz ~ 30MHz + 4.34dB (1)
Radiated Emission 30MHz ~ 1000MHz +4.24dB (1)
Radiated Emission 1GHz ~ 26.5GHz + 4.68dB (1)

AC Power Line Conducted 0.15MHz ~ 30MHz +3.45dB 0

Emission

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.
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Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 4 of 61




GTS

General Information

Report No.: GTS201803000282

General Description of EUT

Product Name:

Aroma Diffuser

Model No.:

BK-EG-FD28

Test Model No:

BK-EG-FD28

Remark: All above models are identical in the same PCB layout, interior structure and electrical circuits.
The differences are color and model name for commercial purpose.

Sample(s) Status:

Engineer sample

Quantity of tested samples 1

Serial No.: N/A

Tested Sample(s) ID: N/A

Hardware Version: TY WIFI MAIN V1.31MEC PCB
Software Version: AS53A

Operation Frequency:

802.11b/802.11g/802.11n(HT20): 2412MHz~2462MHz (SISO)

Channel numbers:

802.11b/802.11g /802.11n(HT20): 11

Channel separation:

5MHz

Modulation technology:

802.11b: Direct Sequence Spread Spectrum (DSSS)
802.11g/802.11n(HT20):
Orthogonal Frequency Division Multiplexing (OFDM)

Antenna Type:

Internal Antenna

Antenna gain:

3.23dBi

Power supply:

DC 24V from adapter input AC 120V, 60Hz

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTS201803000282

Operation Frequency each of channel

Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle
frequency, and the highest frequency of channel were selected to perform the test, and the selected channel

see below:

Test channel

Frequency (MHz)

802.11b/802.119/802.11n(HT20)

Lowest channel 2412MHz
Middle channel 2437MHz
Highest channel 2462MHz

5.2 Test mode

Transmitting mode

Keep the EUT in continuously transmitting mode

Remark: During the test, the dutycycle >98%, the test voltage was tuned from 85% to 115% of the
nominal rated supply voltage, and found that the worst case was under the nominal rated supply

condition. So the report just shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode 802.11b

802.11g

802.11n(HT20)

Data rate 1Mbps

6Mbps

6.5Mbps

5.3 Description of Support Units

None.
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Report No.: GTS201803000282

5.4 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:
e FCC —Registration No.: 381383

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fuly
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files. Registration 381383, January 08, 2018.

e Industry Canada (IC) —Registration No.: 9079A-2

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 9079A-2, August 15, 2016.

5.5 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang Road,
Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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5.6 Additional instructions

Software (Used for test) from client

Report

No.: GTS201803000282

Special software is used.
Mode The software provided by client to enable the EUT under transmission
condition continuously at specific channel frequencies individually.
Power level setup in software
Test Software Name QRCT—External Licensed
Test Software Version 2.5.8
Support Units Description Manufacturer Model
(Software installation media) LCD TV PHILIPS AU1A1212002906
Mode Channel Frequency (MHz) Soft Set
802.11b/g/n(HT20) CH1 2412 TX level is built-in set
CH6 2437 parameters and cannot
CH11 2462 be changed and selected.
Run Software
W QRCT - External Licensed M T - _ [=E|e=r

File View FTM Command Tool

WLAN WCN131x/WCN36x0
FTN Start/Stop

Window Custom APIs  Help

Set Channel

== =]

O Range 0 to 65535
[ o0 Pavlesd Size (brtes)
(Range! 1 te 4091)
RANDOM ~| Payload Type

re>
Set Tx F
=t E e M Calcutated
Transmitter Status
Mona tor Lk Packet Gen
Status
ED Raw AIC: Wik

Total Tx Packets:
11b Short Tx Packet|
11b Long Tx Packets
l 11g Tx Fackets]

Rerrive Settines

# of Frames (0 = Continuous)

[ on Spacing frieroseconds)
(Range: 10 to Z0GTLS)

Set Tx Fower

Pwr Cntl (- teguato
oq rv
sceC v| & Fixed

Tx Start Tx Stop

1in 20 Mixed Tx Packets
1in 20 Greenfield Tx Facke

1in 40 Wixed Tx Packets
1in 40 Greenfield Tx Fackets:

(~ Waveforn Lenerator

Tx Parameters — CH Generator

23 Digital Gain (-39 te
,731 FF Gain @0 to 311

_ s cein |
o

St tarer |
_Stor Yaveiorn |

¥CHa860/A/E FIN Start ‘ FIN 5t ‘
/h s -l = FF Channel | [F_CHAN_1 (2412)
Chain Select Ehenmel bt
% hnterma 0
[Transmit Ensbled - [Home
" hnterma 1
Transmitt Settings Fackat
gl I +
Tx Parameters - Packet Generator
b =] Mode 1 e
[{1b LOHG 1 Mbps x| Rate 15
[LowsE = | Preamble

Tone Humber

MAC Addrezs
Which MAC: [0 = | (ot for use with BV

Set MAC Address

Input B hex byte:

COM Port *  Mobile Mode Control ~ | Boot Mode »  ESN | HW Ver | QMSL Library Mode ~ | Command Code = | Status Polling = | User Defined Transport = | Target~ _
2 0 x||QRCT Debug Message

m

10x

Clear | Save...| Print...

03:43:24 QLIE_FIM_YLAN GENE -
_TX_PET_START_STOF (1)

04:02:10 GLIB_ConmectServeriith¥ait
(COMLE, 2000)

04:02:10 QLIB_TsPhoneConnected ()
04:02:10 QLIE_DIAG_READ_ESK_F ()

ESH = 0XSFO00001

04:02:10 QLIE_DIAG_EXT_BUILD_ID_F ()
Hw/Sw Version = 1712 4110

MESS. TA. 2. 3. c1-00445-8953_GEN_FACK-1
04:02:15 QLIE_FTM_WLAN GENS
_CLOSE_TFC_LOOF_V2 (1)

04:02:22 GQLIE_FTM_KWLAW_GENS
_ENABLE_CHATHS ()

04:02:34 QLIE_FTM_YLAN_GENS
_CLOSE_TEC_LOOP_VZ (1)
QLTE_FTM_YLA_GENG_CLOSE_TFC_LOOF_VZ
Failed

04:02:35 GQLIE_FTM_KWLAW_GENS
_SET_CHANHEL (1, 0]

04:02:45  QLIB_FTW_NLAN_GEWG
_SET_TY_FRAME_V2
(0, 1000, 2, 165, 200, True, 0, 4)

m

04:02:47 QLTE_FTM_YLAN_GENS
_TX_PET_START_STOF (1)

04:02:45 QLIE_FTM_KWLAW_GENS
_Tk_FET_START_STOF (0]

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test Instruments list

Report No.: GTS201803000282

Radiated Emission:

. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) | (mm-dd-yy)
1| 3 SETJ; nﬁ)n;chmc ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July 03 2015 | July 02 2020
2 Control Room ZhongYu Electron | 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 Spectrum Analyzer Agilent E4440A GTS533 June 28 2017 | June 27 2018
4 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 June 28 2017 | June 27 2018
. . SCHWARZBECK
5 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 June 28 2017 |June 27 2018
Double -ridged waveguides SCHWARZBECK
6 horn MESS-ELEKTRONIK 9120D-829 GTS208 June 28 2017 |June 27 2018
7 Horn Antenna ETS-LINDGREN 3160 GTS217 June 28 2017 |June 27 2018
8 EMI Test Software AUDIX E3 N/A N/A N/A
9 Coaxial Cable GTS N/A GTS213 June 28 2017 |June 27 2018
10 Coaxial Cable GTS N/A GTS211 June 28 2017 | June 27 2018
11 Coaxial cable GTS N/A GTS210 June 28 2017 |June 27 2018
12 Coaxial Cable GTS N/A GTS212 June 28 2017 | June 27 2018
13 | Amplifier(100kHz-3GHz) HP 8347A GTS204 June 28 2017 | June 27 2018
14 | Amplifier(2GHz-20GHz) HP 8349B GTS206 June 28 2017 | June 27 2018
- AFS33-18002
15 Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 June 28 2017 |June 27 2018
16 Band filter Amindeon 82346 GTS219 June 28 2017 |June 27 2018
17 Power Meter Anritsu ML2495A GTS540 June 28 2017 |June 27 2018
18 Power Sensor Anritsu MA2411B GTS541 June 28 2017 | June 27 2018
Conducted Emission:
) Inventory Cal.Date Cal.Due date
Iltem Test Equipment Manufacturer Model No.
quip No. (mm-dd-yy) | (mm-dd-yy)
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May16 2014 | May15 2019
2 EMI Test Receiver R&S ESCI 7 GTS552 June 28 2017 |June 27 2018
3 Coaxial Switch ANRITSU CORP MP59B GTS225 June 28 2017 |June 27 2018
4 Artificial Mains SCHWARZBECK NSLK8127 GTS226 | June 28 2017 |June 27 2018
Network MESS
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 June 28 2017 |June 27 2018
General used equipment:
. Inventory Cal.Date Cal.Due date
| T E M f M | No.
tem est Equipment anufacturer odel No No. (mm-dd-yy) (mm-dd-yy)
1 Barometer ChangChun DYM3 GTS257 | June 28 2017 | June 27 2018

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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7.1

Report No.: GTS201803000282

Test results and Measurement Data

Antenna requirement

Standard requirement: ‘ FCC Part15 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unigue coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

E.U.T Antenna:

The antenna is Internal antenna, the best case gain of the antenna is 3.23dBi

— £ TS R 3
s
—

WIFI Antenna

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTS201803000282

7.2 Conducted Emissions

Test Requirement: FCC Partl15 C Section 15.207
Test Method: ANSI C63.10:2013
Test Frequency Range: 150KHz to 30MHz
Class / Severity: Class B
Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto
Limit: Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-05 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane
LISN |

40cm 80cm

UX AC power

Equipment E.UT

EMI
Receiver

Test table/Insulation plane

Remark

EUT Eguipment Under Test

LISA Line impedence Stabiization Mebvork
Test tabie fheight=0.6m

Test procedure: 1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 50o0hm
termination. (Please refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 11 of 61
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Measurement data:

Report No.: GTS201803000282

Site LAB Phase: L1 Temperature: 249
Limit: FCC Part 15 CLASS B QP Power:  AC 120V/60Hz Hurnidity 47 %
EUT: Aroma Diffuser
M/N: BK-EG-FD28
Meode: wifi mode
Note: SK02T-2400060U
Engineer Signature: | ucas
Conducted Emission Measurement
File BK-EG-FD28 Data :#1 Date: 2018-3-20 Time: 14:41:21

80.0 dBuV

70

60

FCC Part 15 CLASS B QP

50

FCC Part 15 CLASS B AY

40
o m ‘
30 '\jWJ\I_-H
l‘ [ v 'l-*qul\\"’l".ﬂ,l.h'ﬁ“ul. L -""P»‘INW
" W doslyi i peak
20 "‘*m%r
10 L1AVG
0.0
0.150 05 (MHz) 5 30.000
Reading Correct Measure- ) .
No. Mk. Freq.  Level Factor ment Limit Margin
MHz dBuY dB dBuvY dBuv dB  Detector Comment
1 0.1740  42.01 9.73 51.74 64.77 -13.03 QP
2 0.1740  22.86 9.73 32.59 54.77 -22.18 AVG
3 0.1860  41.70 9.74 51.44 64.21 -12.77 QP
4 0.1860  22.26 9.74 32.00 54.21 -22.21 AVG
5 0.6120 28.02 9.79 37.81 56.00 -18.19 peak
6 2.5170 34.88 9.98 44.86 56.00 -11.14 QP
7 25170 2416 9.98 34.14 46.00 -11.86 AVG
8 5.0310 33.63 10.19 43.82 60.00 -16.18 peak
9 10.0590  29.92 10.35 40.27 60.00 -19.73 peak
“Maximum data  x:Overlimit l:over margin

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTS201803000282

Site LAB Phase: N Temperature: 249
Limit: FCC Part 15 CLASS B QP Power:  AC 120V/60Hz Humidity: 47 %
EUT: Aroma Diffuser

M/N: BK-EG-FD28

Mode: wifi mode

Note: SK02T-2400060U

Engineer Signature: | ycas

Conducted Emission Measurement
File BK-EG-FD28 Data #2 Date: 2018-3-20 Time: 14:44:53
80.0 dBuY

70

FCC Part 15 CLASS B QP
60

50

40

-]

L
30 ( W,
J.\ (Y \]1;,.,,“"]“ .IPM )
r ~"’”""Mhl‘wv«f&wﬂ_‘
20 M‘W”‘W'*W‘wﬂw VJ\
] s, ol AP k
A W‘NMMMMMH i Jr"“” Mt ‘IJIJ_] pea
W 1
) s
10 4 R FO
00
0150 05 [MHz) 5 30.000
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ~ment Limit Margin
MHz dBuv dB dBuv dBuY dB  Detector Comment

1 0.1800  42.31 9.74 52.05 6449 1244 QP

2 0.1800  23.58 9.74 33.32 5449 2117 AVG
3 25200 40.74 9.98 50.72  56.00 -5.28 QP

4 25200  30.05 9.98 40.03  46.00 -5.97 AVG
5 5.0370  36.61 10.19 46.80 60.00 -13.20 QP
6
7
8
9

5.0370  26.79 10.19 36.98 50.00 -13.02 AVG
7.5540  30.28 10.28 40.56 60.00 -19.44 peak
10.0680  34.30 10.35 44.65 60.00 -15.35 peak
251790  26.46 10.81 37.27 60.00 -22.73 peak

“Maximum data  x:Overlimit !:over margin
Note: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTS201803000282

Site LAB Phase: L1 Temperature: 249
Limit: FCC Part 15 CLASS B QP Power:  AC 120V/60Hz Humidity: 47 %
EUT: Aroma Diffuser
M/N: BK-EG-FD28
Mede: wifi mode
Note: HNBG240060WU
Engineer Signature:  Lucas
Conducted Emission Measurement
File BK-EG-FD28 Data #11 Date: 2018-3-20 Time: 15:05:12

80.0 dBuV

70

60

\

FCC Part 15 CLASS B OP

50

FCC Part 15 CLASS B AY

30
"ﬂ\ﬂ-'ﬂ.\h A

S L

WMW«MWWWW

fiey "r‘MM.-\-J"W,-,

iy

ML,I peak

20 Mo,
w»wwﬂ‘w L"-V“*N
0 b h, | oo o -J!JM"U' \J L-« HAVG
0.0
0.150 05 (MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit Margin
MHz dBuv dB dBuv dBuVv dB  Detector Comment
1 0.1500 35.94 9.73 45.67 66.00 -20.33 peak
2 0.4410  25.97 9.78 35.75 57.04 -21.29 peak
3 2.5170 39.82 9.98 49.80 56.00 -6.20 QP
4 25170  26.79 9.98 36.77 46.00 -9.23 AVG
5 5.0340 35.63 10.19 45.82 60.00 -14.18 QP
6 5.0340 24.08 10.19 34.27 50.00 -15.73 AVG
7 7.5540 31.26 10.28 41.54 60.00 -18.46 peak
8 10.0770 35.82 10.35 46.17 60.00 -13.83 peak
*:Maximum data  x:Overlimit !.over margin

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTS201803000282

Site LAB Phase: N Temperature: 249
Limit: FCC Part 15 CLASS B QP Power:  AC 120Vi60Hz Humidity 4T %
EUT: Aroma Diffuser

M/N: BK-EG-FD28

Mode: wifi mode

Note: HNBG240060WU

Engineer Signature:  |_ucas

Conducted Emission Measurement

File ‘BK-EG-FD28 Data #12 Date: 2018-3-20 Time: 15:08:16
80.0 dBu¥
70
FCC Part 15 CLASS B OP
60 l
1
50 3

40

30
h*—-.'l\ e, l'l“ql
e adPip,
ooy *L‘wfv*ww-wlwmmwmm‘muk M
20 P
""1’1”'”\"]" w"h‘(-\lwﬂ'ﬂ I'Jl‘i"*lu. peak
i .
10 AVG
0.0
0.150 0.5 (MHz) 5 30,000
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit Margin
MHz dBuvY dB dBuv dBuV dB  Detector Comment

1 2.5200 41.47 9.98 51.45 56.00 -4.55 QP
2 2.5200 30.73 9.98 40.71 46.00 -5.29 AVG
3 5.0370 39.00 10.19 4919 60.00 -10.81 peak
4 7.5510 33.41 10.28 43.69 60.00 -16.31 peak
5 10.0740 36.65 10.35 47.00 60.00 -13.00 peak
6 15.1110 26.24 10.40 36.64 60.00 -23.36 peak
7 25.1850 28.46 10.81 39.27 60.00 -20.73 peak

*:Maximum data  x:Overlimit !:over margin

Note: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
Notes:An initial pre-scan was performed on the line and neutral lines with peak detector.

1. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.

2. Final Level =Receiver Read level + LISN Factor + Cable Loss

3. If the average limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet
both limits and measurement with the average detector receiver is unnecessary.

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 15 of 61



GTS

7.3 Conducted Peak Output Power

Report No.: GTS201803000282

Test Requirement:

FCC Partl5 C Section 15.247 (b)(3)

Test Method:

ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit:

30dBm

Test setup:

Power Meter

i o
s o

Sl
===

S E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

ANTO:
Peak Output Power (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(HT20)
Lowest 12.20 14.64 14.64
Middle 11.87 14.98 14.87 30.00 Pass
Highest 11.65 13.71 13.66

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

7.4 Channel Bandwidth

Report No.: GTS201803000282

Test Requirement:

FCC Partl5 C Section 15.247 (a)(2)

Test Method:

ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit:

>500KHz

Test setup:

Spectrum Analyzer

T

e o
Fd N o o
e o
[ e o
oo

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Channel Bandwidth (MHz) o
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(HT20)
Lowest 7.612 16.42 17.63
Middle 7.169 16.40 17.61 >500 Pass
Highest 7.387 16.51 17.82

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test plot as follows:

Report No.: GTS201803000282

802.11b

| 802.11g

Agilant Spestrum Anal

-Cr:nler Freq 2.412000000 GHz
AP GaincLow

Ref Offset 1 dB
Ref 20.00 dBm

#Res BW 100 kHz

QOccupied Bandwidth

Canter Fraq; 2412000000 GHz
rig: Free Run AvglHold> 1010
#Atten: 40 dB

#VBW 300 kHz

Total Power

10.598 MHz

Transmit Freq Error
x dB Bandwidth

Agilant Spectrum Analyzar - Occupied OW

s

Center Freq 2.437000000 GHz
#IFGainLow

Ref Offset 1 4B
Ref 20.00 dBm

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

169.26 kHz
8.579 MHz

OBW Power
x dB

Center Freq: 2437000000 GHz
Trig: Free Run AvglHoldz 1010

" #Amen: 40 4B

#VBW 300 kHz

Total Power

10.519 MHz

Transmit Freq Error
x dB Bandwidth

Agilant Spectrum Analyzer - Occupied BW

-Cr:nler Freq 2.462000000 GHz
AP GaincLow

Ref Offset 1 dB
Ref 20.00 dBm

#Res BW 100 kHz

QOccupied Bandwidth

-29.664 kHz
8.100 M|

OBW Power
xdB

Cantar Fraq: 2462000000 GHz

Trig: Fres Run
#Atten: 40 dB

AvglHold> 1010

#VBW 300 kHz

Total Power

10.645 MHz

Transmit Freq Error
x dB Bandwidth

-202.74 kHz
8.562 MHz

OBW Power
x dB

15.8 dBm

15.8 dBm

10:08:25 M Mar 16, 2018

1d: None Frequency

Center Frag; 2 412000000
Trig: Free Run
Radio Device: BTS AIFGainLowe  BAtten: 40 dB
Ref Offset 1 dB.

Ref 20.00 dBm

Span 30 MHz|

Sweep 2.933 ms| #Res BW 100 kHz #VBW 300 kHz

QOccupied Bandwidth Total Power
16.355 MHz
21.635 kHz
16.13 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Lowest channel

Agilant Spactrum Analyzar - Occuplad BW
100549 1 143 16, 2016 5

Radio Std: Nene Frequency

‘Center Freq 2.437000000 GHz

el Trig: Free Run
HIFGaln:Low

Radlo Device; BTS. #hAtten: 40 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
2.437000000 GHz|

Span 30 MHz|
Sweep 2.933 ms|

Center 2.437 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
16.375 MHz
-6.857 kHz
16.37 MHz

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Aglient Spectrum Analyzs
10:10:24 4 Mar 15, 2018 B E
Radio Std: Nons: Frequency Center Freq 2.462000000 GHz Canter Fraq: 2462000000 GHz
Trig: Free Run
Radio Device: BTS AIFGain:Lowe — HAtten: 40 dB
Ref Offset 1 d8
Ref 20.00 dBm

Span 30 MHz|

Sweep 2.933 ms| #Res BW 100 kHz #VBW 300 kHz

QOccupied Bandwidth Total Power
16.349 MHz
-28.307 kHz
15.94 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Highest channel

Center Frag; 2.437000000 GHz
AvglHeld:> 1710

GH
AvglHold:>10/10

AvglHold:> 1071

10:10:47 AM M 16, 2018
Radio Std: Nona

Radle Device: BTS

Span 30 MHz|
Sweep 2.933 ms|

10:11:20 AM 4 16, 2010
Radio Std: None

Radio Device:BTS

Span 30 MHz
Sweep 2.933 ms|

99.00 %
-6.00 dB

10:11:43 AM M 16, 2013
Radio Std: Nona

Radle Device: BTS

Span 30 MHz|
Sweep 2.933 ms|

Frequency

Center Freq
2.412000000 GHz|

Frequency

Center Freq
2.437000000 GHz|

Frequency

Center Freq
2.462000000 GHz|

Global United Technology Services Co., Ltd.
No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTS201803000282

802.11n(HT20) |

Agllent Spoctrum Analyzer - Occupied AW
-

101223 kM M 16, 2018

- =t Frequency
Cantar Frag; 2 412000000 GHz Radio Std: None
Center Freq 2.412000000 GHz B Free fun el 1010
#IFGain:Low _ #Atten: 40 8 Radlo Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
2.412000000 GHz

Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms|

QOccupied Bandwidth Total Power
17.485 MHz

Transmit Freq Error 40.036 kHz OBW Power
x dB Bandwidth 16.44 MHz x dB

Lowest channel

I MATO 101247 AM M 16, 2018
2437000000 GHz Radio Std: Nane Frequency
Avg|Hold:> 1010
Radio Device: BTS

Ref Offset 1 4B
Ref 20.00 dBm

Center Freq
2437000000 GHz|

Center 2437 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms|

Occupied Bandwidth Total Power
17.517 MHz

Transmit Freq Error -68 Hz OBW Power 99.00 %
x dB Bandwidth 16.61 MHz x dB -6.00 dB

Middle channel

Aglient Spoctrum Analyzar - Occupiod BW
oo L 1013109 AM N 16, 2018 LT
Cantar Frag; 2 462000000 GHz Radio Std: None
Center Freq 2.462000000 GHz B Free fun Avgltiokd 1010
IFGain:Love | WAtten: 40 dB Radlo Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
2.462000000 GHz

Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms|

QOccupied Bandwidth Total Power
17.471 MHz

Transmit Freq Error =37.125 kHz OBW Power

x dB Bandwidth 16.08 MHz x dB

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 19 of 61




GTS

7.5 Power Spectral Density

Report No.: GTS201803000282

Test Requirement: FCC Partl5 C Section 15.247 (e)
Test Method: ANSI| C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04
Limit: 8dBm/3KHz
Test setup: Spectrum Analyzer

e o |

"‘"-\ o o o
e o |
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Power Spectral Density (dBm)
Test CH Limit(dBm/3kHz) Result
802.11b 802.11g 802.11n(HT20)
Lowest -9.883 -13.332 -13.244
Middle -8.879 -11.693 -12.024 8.00 Pass
Highest -7.709 -11.477 -12.523

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 20 of 61



GTS

Test plot as follows:

Report No.: GTS201803000282

802.11b

802.11g

Agilant Spestrum Anal
-

Center Freq 2.412000000 GHz
PHO:

IFGain;Low

Ref Offset 1 dB
Ref 20.00 dBm

1
(]
)
e Ay i

Center 2.412000 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Agilant Spactrum Analyzar - Swopt SA
-
Center Freq 2.437000000 GHz
PHO: Fast
FGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

g e

Center 2.437000 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Agilant Spectrum Analyzer - Swopt 5A
-

Center Freq 2.462000000 GHz
PO: Fast |
IFGainLow

Ref Offset 1 dB
Ref 20.00 dBm

w;-m..vnk\ll‘\"-

Center 2.462000 GHz

#Res BW 3.0 kHz #VBW 10 kHz

" Trig: Free Run
#Atten: 40 dB

e\ Trig: Free Run
" #Amen: 40 4B

" Trig: Free Run
#Atten: 40 dB

Avg Typa: Log-Pur
AvglHold: 201100

Mkr1 2.41
14,

Vo difieats, o) i
ol ﬂ"-a-'}h!’lfy,,k\"n

Span 14.00 MHz
Sweep 1.476 5 (1001 pts)

Avg Type: Log-Pur
Avg|Hold: 237100

Wty AT i
¥
W,

‘Span 14.00 MHz
Sweep 1.476 s (1001 pts)|

TR
Avg Typa: Log-Pur
AvglHold: 25100

At

Span 14.00 MHz
Sweep 1.476 5 (1001 pts)

(gsmams

Frequency

CenterFreq|
2412000000 GHz|
StartFreq|
2405000000 GHz|

StopFreq
18000000 GHz|

CF Step
1.400000 MHz |
Man

Frequency

Center Freq|
2.437000000 GHz
StartFreq|
2.430000000 GHz,

CenterFreq|
2462000000 GHz|
StartFreq|
2455000000 GHz|

StopFreq
2468000000 GHz |

CF Step
1.400000 MHz |
Man

Aglient Spectrum A
gL E
Center Freq 2.412000000 Gz M o precrun
IF Hatten: 40 dB

Avg Type: Log-Per
AvglHeld: 71100

Ref Offset 1 dB
Ref 20.00 dBm

Wty

Jr‘
S
i

anat”

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Avg Type: Log-Pwr
" Trig: Free Run AvglHold: 8/100

#hAtten: 40 dB

Ref Offset 1 dB
Ref 20.00 dBm

e

Center 2.43700 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Avg Type: Log-Per
Trig: Fres Run AvalHald: 61100

" atten: 40 dB

Ref Offset 1 dB
Ref 20.00 dBm

Jif

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Frequency

Center Freq
2.412000000 GHz|

Span 26.00 MHz

ep 2.741 5 (1001 pts)|

Frequency

Center Freq
2.437000000 GHz
Start Freq|
2424000000 GHz|

Span 26.00 MHz

Sweep 2.741 s (1001 pts)|

Frequency

Center Freq|
2462000000 GHz
Start Freq|
2.449000000 GHz
‘Stop Freq
2.476000000 GHz|

Span 26.00 MHz

Highest channel

Sweep 2.741 s (1001 pts)

gsarus

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 21 of 61



GTS

Report No.: GTS201803000282

802.11n(HT20)

Agllent Spoctrum Analyzar - Swopt SA
-

Trig: Fres Run

-Cr:nler Freq 2.412000000 GHz
Flontow > WAtten: 0 8

st |
IFGain;Low

Ref Offset 1 dB
Ref 20.00 dBm

n
g’ 1

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Agilant Spactrum Analyzar - Swopt 54
3

‘Center Freq 2.437000000 GHz
PHO:

Fast g Trig:Free Run
IFGain;Low

" famen: 40 B

Ref Offset 1 dB
Ref 20.00 dBm

"

Center 2.43700 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Agllent Spoctrum Analyzar - Swopt SA
-

-Cr:nler Freq 2.462000000 GHz
PHO: F

e Trig: Frae Run
IFGainLow

> WAtten: 40 48

Ref Offset 1 dB
Ref 20.00 dBm

N
J_)-’M-“i-lmll‘l' LWW‘[J %J\I'le | ,I i "v'l'l‘af‘W
|

ny
th’wﬁ

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

9
AvglHold: 331100

Avg Typa: Log-Pur

Mkr1 2

Span 26.00 MHz
Sweep 2.7415 (1001 pts)

(gsmas

Avg Type: Log-Pur
Avg|Hold: 187100

Mkr1 2

‘Span 26.00 MHz
Sweep 2.741s (1001 pts)

g srams

Avg Typa: Log-Pur
AvglHold: 10/100

Mkr1 2

Span 26.00 MHz
Sweep 2.7415 (1001 pts)

(gsmams

Frequency

16,2018
Center Freq
2.412000000 GHz|

Lowest channel

Frequency

Center Freq
2.437000000 GHz|

Middle channel

Frequency

Stoj
2.476000000

eq)
Hz|
P

p Fre
G
CF Ste|

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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7.6 Band edges

Report No.: GTS201803000282

7.6.1 Conducted Emission Method

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that
is produced by the intentional radiator shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of
the desired power, based on either an RF conducted or a radiated
measurement.

Test setup: Spectrum Analyzer

e o
""'-\ o o
e o

A RO

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 23 of 61



GTS

Test plot as follows:

Report No.: GTS201803000282

Test mode: 802.11b

Agilent Spectrum Analyzer - Swept SA
Frequency

Ci

385000000
StartFreq

i 00

Avg Type: LogPur

‘Start Freq 2.310000000 GHz
PHO: Fast et AvalHold>100100

IFGain-Low_ #Atte

Ref Offset 1 dB
Ref 20.00 dBm

Start 2.31000 GHz Stop 2.42000 GHz

#Res BW 100 kHz

WRA WODE_ TRC] SiL

nter Freq|
GHz|

00000 GHz
‘Stop Freq|
420000000 GHz|
CFStep

MHz,

Man|

Sweep 10.53 ms (1001 pts) 000000

#VBW 300 kHz

eq Offset|
OHz

T

Agilent Spectrum Analyzer - Swept SA

‘Start Freq 2.450000000 GHz

PHO: Fost Lyt

IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

Start 2.45000 GHz
#Res BW 100 kHz

WRA WODE_ TRC] SiL

Frequency

: -

Avg Type: LogPur
AvglHold>1001100

nter Freq|
2500000000 GHz

StartFreq|

2450000000 GHz|

Stop 2.55000 GHz CFStep
Sweep 9.600 ms (1001 pts) 10.000000 MHz,
FONCTON | FURCTOWwDT | FUNCION VALUE L=
eq Offset|
0Hz

T

Lowest channel

Highest channel

Test mode: 802.119g

Specirum Analyzer - Swepi SA
‘Start Freq 2.310000000 GHz g Type: Log-Pur Frequency
AvglHeld> 100100

HO: Fast L) Ll
(FGain:Low ¥ 40 d8

Ref Offset 1 dB.
Ref 20.00 dBm

=
O

Stop 2.42200 GHz
Sweep 10.73 ms (1001 pts))

FUNCTION VALLE

Start 2.31000 GHz

#Res BW 100 kHz #VBW 300 kHz

FUNCTION | FUNCTION WiDTH

[

Agilent Spoctrum Analyzer - Swept SA

‘Start Freq 2.450000000 GHz

NO: Fast Ly,
IFGaln:Low

Ref Offset 1 dB.
Ref 20.00 dBm

Start 2.45000 GHz
#Res BW 100 kHz

#VBW 300 kHz

Avg Type: Log-Pur Frequency

] Free Run AvglHeld>100/100
# 40 4B

Stop 2.55000 GHz
Sweep 9.600 ms (1001 pts))

SSoounnnwm -

FUNCTION  FURCTION Wi TH FUNCTION VALLE

]

[

Lowest channel

Highest channel

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTS201803000282

Test mode: 802.11n(HT20)

Agilent Spectrum Analyzer - Swept SA

Start Freq 2.310000000 GHz Aug Type: Log-Pur Frequency
FNO: Fa Trig: Free Run AvglHold:> 1001100

=)
IFGaln-Low | #Atten: 40 d8

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
2.366000000 GHz

{ StartFreq
2310000000 GHz

Stop 2.42200 GHz
Sweep 10.73 ms (1001 pts]

T
Aumldm g it At

Start 2.31000 GHz

H#Res BW 100 kHz #VBW 300 kHz

Tosrs

Agilent Spectrum Analyzer - Swept SA
Frequency

Center Freq
eq

Start Freq 2.450000000 GHz Aug Type: Log-Pur
- Trig: Free Run AvglHold:> 1001100

a5t Lyl
(FGaln-Low  #Atten: 40 4B

Ref Offset 1 dB
Ref 20.00 dBm

2500000000 GHz|
StartFreq|

2.450000000 GHz|
‘Stop Fr

2560000000 GHz|

Stop 2.55000 GHz CFStep
Sweep 9.600 ms (1001 pts)|IRRTY St
"~ e Man|

#VBW 300 kHz

req Offset
0 Hz,

Tosrs

Lowest channel

Highest channel

Global United Technology Services Co., Ltd.
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Report No.: GTS201803000282

7.6.2 Radiated Emission Method

Test Requirement:

FCC Partl5 C Section 15.209 and 15.205

Test Method:

ANSI C63.10:2013

Test Frequency Range:

All of the restrict bands were tested, only the worst band’s (2310MHz to
2500MHz) data was showed.

Test site: Measurement Distance: 3m
Receiver setup: Freguency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
Above 1GHz RMS IMHz | 3MHz Average
Limit: Freguency Limit (dBuV/m @3m) Value
54.00 Average
Above 1GHz 74.00 Peak
Test setup:

-
Test Antenna«

<lm .. 4m >}

Tum Tablev -

<150cm>d # 5P

| Receiver- H Preamplifierv

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of
the EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the Y axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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Measurement data:

Remark: The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s
(lowest and highest frequencies) data was showed.

Report No.: GTS201803000282

‘ Test mode: | 802.11b ‘ Test channel: ‘ Lowest
Peak value:
Frequency Eee\?gl Aé];i?gra (Ij_izlse Preamp Level Limit Line E)I\Ifri; Polarization
(MHz) (dBuY) (dB/m) (dB) Factor (dB) | (dBuV/m) | (dBuVv/m) (dB)
2390.00 46.02 27.59 5.38 34.01 44.98 74 -29.02 | Horizontal
2400.00 51.78 27.58 5.39 34.01 50.74 74 -23.26 | Horizontal
2390.00 46.55 27.59 5.38 34.01 4551 74 -28.49 Vertical
2400.00 50.71 27.58 5.39 34.01 49.67 74 -24.33 Vertical
Average value:
Frequency E:\;/i:l Aél;itn;ra Clz_izlse Preamp Level Limit Line 8\r/ne|: Polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuVv/m) | (dBuV/m) (dB)
2390.00 35.66 27.59 5.38 34.01 34.62 54 -19.38 | Horizontal
2400.00 3741 27.58 5.39 34.01 36.37 54 -17.63 | Horizontal
2390.00 37.01 27.59 5.38 34.01 35.97 54 -18.03 Vertical
2400.00 38.13 27.58 5.39 34.01 37.09 54 -16.91 Vertical
‘ Test mode: 802.11b ‘ Test channel: ‘ Highest
Peak value:
Frequency E:va:I Al?;i?c?ra CI:_izlse Preamp Level Limit Line a\rﬁ: Polarization
(MH2z) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) | (dBuV/m) (dB)
2483.50 48.21 27.53 5.47 33.92 47.29 74 -26.71 | Horizontal
2500.00 47.23 27.55 5.49 29.93 50.34 74 -23.66 Horizontal
2483.50 49.74 27.53 5.47 33.92 48.82 74 -25.18 Vertical
2500.00 48.70 27.55 5.49 29.93 51.81 74 -22.19 Vertical
Average value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 39.35 27.53 547 33.92 38.43 54 -15.57 Horizontal
2500.00 37.21 27.55 5.49 29.93 40.32 54 -13.68 Horizontal
2483.50 40.77 27.53 5.47 33.92 39.85 54 -14.15 Vertical
2500.00 36.98 27.55 5.49 29.93 40.09 54 -13.91 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTS201803000282

‘ Test mode: l 802.11g ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuv) (dB/m) (dB) (dB) (dB)
2390.00 46.27 27.59 5.38 34.01 45.23 74 -28.77 Horizontal
2400.00 51.83 27.58 5.39 34.01 50.79 74 -23.21 Horizontal
2390.00 46.83 27.59 5.38 34.01 45.79 74 -28.21 Vertical
2400.00 50.49 27.58 5.39 34.01 49.45 74 -24.55 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(l\?IHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 36.22 27.59 5.38 34.01 35.18 54 -18.82 Horizontal
2400.00 37.45 27.58 5.39 34.01 36.41 54 -17.59 Horizontal
2390.00 36.41 27.59 5.38 34.01 35.37 54 -18.63 Vertical
2400.00 38.51 27.58 5.39 34.01 37.47 54 -16.53 Vertical
‘ Test mode: ‘ 802.11g ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 48.66 27.53 5.47 33.92 47.74 74 -26.26 Horizontal
2500.00 47.15 27.55 5.49 29.93 50.26 74 -23.74 Horizontal
2483.50 50.19 27.53 5.47 33.92 49.27 74 -24.73 Vertical
2500.00 48.23 27.55 5.49 29.93 51.34 74 -22.66 Vertical
Average value:
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 38.92 27.53 5.47 33.92 38.00 54 -16.00 Horizontal
2500.00 36.44 27.55 5.49 29.93 39.55 54 -14.45 Horizontal
2483.50 40.48 27.53 5.47 33.92 39.56 54 -14.44 Vertical
2500.00 36.69 27.55 5.49 29.93 39.80 54 -14.20 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTS201803000282

‘ Test mode: l 802.11n(HT20) ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 46.73 27.59 5.38 34.01 45.69 74 -28.31 Horizontal
2400.00 51.83 27.58 5.39 34.01 50.79 74 -23.21 Horizontal
2390.00 46.65 27.59 5.38 34.01 45.61 74 -28.39 Vertical
2400.00 50.43 27.58 5.39 34.01 49.39 74 -24.61 Vertical
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 35.60 27.59 5.38 34.01 34.56 54 -19.44 Horizontal
2400.00 37.11 27.58 5.39 34.01 36.07 54 -17.93 Horizontal
2390.00 35.88 27.59 5.38 34.01 34.84 54 -19.16 Vertical
2400.00 39.12 27.58 5.39 34.01 38.08 54 -15.92 Vertical
‘ Test mode: ‘ 802.11n(HT20) ‘ Test channel: ‘ Highest
Peak value:
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 49.03 27.53 547 33.92 48.11 74 -25.89 Horizontal
2500.00 47.45 27.55 5.49 29.93 50.56 74 -23.44 Horizontal
2483.50 50.51 27.53 5.47 33.92 49.59 74 -24.41 Vertical
2500.00 48.97 27.55 5.49 29.93 52.08 74 -21.92 Vertical
Average value:
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 39.16 27.53 547 33.92 38.24 54 -15.76 Horizontal
2500.00 36.12 27.55 5.49 29.93 39.23 54 -14.77 Horizontal
2483.50 41.13 27.53 5.47 33.92 40.21 54 -13.79 Vertical
2500.00 36.10 27.55 5.49 29.93 39.21 54 -14.79 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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